
International  Journal  of

Environmental Research

and Public Health

Article

Investigating Industrial Effluent Impact on Municipal
Wastewater Treatment Plant in Vaal, South Africa

Eunice Iloms 1, Olusola O. Ololade 2 , Henry J. O. Ogola 1,3 and Ramganesh Selvarajan 1,*
1 Department of Environmental Science, University of South Africa—Florida Campus, Roodepoort 1709,

South Africa; euniceiloms@yahoo.com (E.I.); henryogola@gmail.com (H.J.O.O.)
2 Centre for Environmental Management, University of the Free State, Bloemfontein 9301, South Africa;

shola.ololade@gmail.com
3 School of Agricultural and Food Sciences, Jaramogi Oginga Odinga University of Science and Technology,

P.O. Box 210-40601, Bondo, Kenya
* Correspondence: ramganesh.presidency@gmail.com

Received: 25 November 2019; Accepted: 28 January 2020; Published: 9 February 2020
����������
�������

Abstract: Industrial effluents with high concentrations of toxic heavy metals are of great concern
because of their persistence and non-degradability. However, poor operation and maintenance of
wastewater treatment infrastructure is a great concern in South Africa. In this study, physico-chemical
parameters and heavy metals (HMs) concentration of wastewater from five different industries,
Leeuwkuil wastewater treatment plant (WWTP) inflow and effluent, and Vaal River water samples
were monitored between January and September 2017, to investigate the correlation between heavy
metal pollution and the location of industries and ascertain the effectiveness of the municipal
WWTP. Physico-chemical variables such as pH, biological oxygen demand (BOD), dissolved oxygen
(DO), chemical oxygen demand (COD), total dissolved solids (TDS) and electrical conductivity
(EC) exhibited both temporal and spatial variations with the values significantly higher in the
industrial samples. Inductively coupled plasma optical emission spectrometry (ICP-OES) results
also showed that aluminium (Al), copper (Cu), lead (Pb) and zinc (Zn) were significantly higher
in industrial effluents (p < 0.05), with only Zn and Al exhibiting significant seasonal variability.
Statistical correlation analysis revealed a poor correlation between physicochemical parameters and
the HMs compositional quality of wastewater. However, toxic HMs (Zn, Cu and Pb) concentrations in
treated wastewater from WWTP were above the permissible limits. Although the WWTP was effective
in maintaining most of the wastewater parameters within South African Green drop Standards,
the higher Cu, Zn, Pb and COD in its final effluent is a concern in terms of Vaal river health and
biological diversity. Therefore, we recommend continuous monitoring and maintenance of the
WWTPs infrastructure in the study area.

Keywords: industrial effluents; monitoring; wastewater treatment; water quality; Vaal River

1. Introduction

Industrialisation is key to the economic development and prosperity of any nation.
However, the importance of industrialisation in the achievement of global and national economic
growth, wealth and development notwithstanding, it can also be harmful to the environment.
Rapid industrialisation is believed to be one of the main contributors to the pollution of environmental
resources around the world [1], and South Africa is no exception [2,3]. While high-quality water is
essential for most industrial processes, many of these processes generate large effluents of contaminated
wastewater, whose safe disposal into receiving water bodies is of great environmental and health
concern worldwide. For instance, competing demands on limited water resources coupled with

Int. J. Environ. Res. Public Health 2020, 17, 1096; doi:10.3390/ijerph17031096 www.mdpi.com/journal/ijerph

http://www.mdpi.com/journal/ijerph
http://www.mdpi.com
https://orcid.org/0000-0001-7348-5422
https://orcid.org/0000-0003-1603-6430
https://orcid.org/0000-0002-7104-3599
http://dx.doi.org/10.3390/ijerph17031096
http://www.mdpi.com/journal/ijerph
https://www.mdpi.com/1660-4601/17/3/1096?type=check_update&version=2


Int. J. Environ. Res. Public Health 2020, 17, 1096 2 of 18

awareness of the issues relating to water pollution, has led to considerable public debate about
the environmental effects of industrial effluents discharged into the aquatic environments in South
Africa [3,4].

Over the last two decades, there have been increased concerns on the potential adverse
effects of industrial wastewater laden with high content of toxic heavy metal (HM) pollutants
such as cadmium (Cd), nickel (Ni), lead (Pb), chromium (Cr), thallium (Tl) and mercury (Hg) [5,6].
More recently, contaminants of emerging concern (CECs) or micro-pollutants such as pharmaceuticals,
personal care products (PCPs), pesticides, veterinary products, industrial compounds/by-products,
food additives, and engineered nano-materials are posing a major threat to available water
sources [7,8]. Among the pollutants, non-biogenic HMs such as Hg, Cd, Ar, Cr, Tl and Pb are
highly hazardous and can have potentially toxic effects on living organisms [9]. These HMs are
also generally persistent in wastewater treatment system because of their non-biodegradable and
recalcitrant nature. Consequently, their presence in wastewater effluents and subsequent release to the
environment may result in detrimental effect to both human health and aquatic ecosystems [2,10,11].
Therefore, continuous monitoring of wastewater and treatment plants before discharge into the
environment is highly significant [12].

Industrial wastewater pollution is a notable problem in South Africa, a rapidly developing country
where freshwater resources are short in supply. With just over 1200 m3/person/year of fresh water
available for a population of around 50 million, the country is currently classified as water stressed [13].
Effluents generated from both industrial and domestic activities occupy the second position with
respect to sources of water and presently constitute a major source of chemical and microbial pollution
of South Africa’s water sources [3,11]. The Vaal Triangle is notably a major industrial hub of South
Africa with diverse industries such as iron and steel, petroleum and coal oil companies, including gold
mine industries. All these industries use hazardous and toxic chemicals in their industrial processes
that can be considered as persistent and non-biodegradable. The Vaal River which passes through
the Vaal Triangle is one of South Africa’s most important river, being the backbone of the country’s
economy as it provides water to about 60% of South Africa, and 20 million people, representing
approximately 45% of its population [4]. However, the water quality in the Vaal River as well as some
of its tributaries is seriously affected because of adjacent mining, farming, urbanisation, and industrial
activities. In the past two decades, it has become apparent that the Vaal River is increasingly under
threat of pollution attributed to the aforementioned anthropogenic activities [14].

Several research studies indicate that most municipal WWTPs in South Africa rarely treat their
wastewater to acceptable standards [15–17], while some engage in direct discharge of industrial
effluents [18], thereby polluting receiving surface water sources. Furthermore, some of the WWTPs
facilities are generally ill-equipped to remove large quantities of non-biodegradable waste and
recalcitrant heavy metals that are eventually discharged onto the surface water sources [19].
However, there are no sufficient systematic studies that have been conducted to demonstrate a
direct link and correlation between heavy metal pollution in water and the location of the industries
within the Vaal catchment. Therefore, this study aims to: (1) investigate the correlation between
heavy metal pollution in water and the location of industries in the Vaal triangle; and (2) ascertain the
effectiveness of the Leeuwkuil WWTP in the treatment of industrial wastewater from the catchment
before being discharge into the Vaal River.

2. Materials and Methods

2.1. Description of the Study Site

Vereeniging is a city located in the southern part of the Gauteng province in South Africa,
very close to Vanderbijlpark (west), Three Rivers (east), Meyerton (north) and Sasolburg (south) as
shown in Figure 1. Vereeniging is strategically located on the border of three provinces, consisting of
Mpumalanga, Gauteng and Free State (Sedibeng District Municipality 2010). Leeuwkuil wastewater



Int. J. Environ. Res. Public Health 2020, 17, 1096 3 of 18

treatment works (WWTW) is located in Vereeniging within Emfuleni Local Municipality, which falls
under Sedibeng District Municipality, and it offers effluent treatment services to the local communities.

Int. J. Environ. Res. Public Health 2019, 16, x 3 of 19 

treatment works (WWTW) is located in Vereeniging within Emfuleni Local Municipality, which falls 
under Sedibeng District Municipality, and it offers effluent treatment services to the local 
communities.  

 
Figure 1. Map showing the study area and sampling points within Emfuleni Local Municipality, 
Gauteng Province, South Africa. 

Built in 1958 to handle 83,050 PE (population equivalent), Leeuwkuil WWTP has a design 
capacity of 36,000 m3/day; with an installed 20,000 and 16,000 m3/day activated sludge plant and 
trickling filters, respectively [20]. In the plant, influent wastes undergoes: (1) pre-treatment 
(screening, grit, fats, oil and grease separation to remove large particles); (2) primary treatment to 
remove small particles (primary settling tanks, sedimentation, flotation); (3) secondary treatment (a 
multistage activated sludge process with integrated biological nutrient removal (BNR) for BOD, 
nitrates and phosphorous removal, trickling filters, anaerobic digestion); and (4) tertiary treatment 
(only chlorination done), before discharge into Vaal river (Figure 2). 

Figure 1. Map showing the study area and sampling points within Emfuleni Local Municipality,
Gauteng Province, South Africa.

Built in 1958 to handle 83,050 PE (population equivalent), Leeuwkuil WWTP has a design capacity
of 36,000 m3/day; with an installed 20,000 and 16,000 m3/day activated sludge plant and trickling
filters, respectively [20]. In the plant, influent wastes undergoes: (1) pre-treatment (screening, grit, fats,
oil and grease separation to remove large particles); (2) primary treatment to remove small particles
(primary settling tanks, sedimentation, flotation); (3) secondary treatment (a multistage activated
sludge process with integrated biological nutrient removal (BNR) for BOD, nitrates and phosphorous
removal, trickling filters, anaerobic digestion); and (4) tertiary treatment (only chlorination done),
before discharge into Vaal river (Figure 2).

Because of increased population and industrial development pressure in the area, the existing
Leeuwkuil WWTW receives approximately 42,000 m3/d average daily waste flow (ADWF), which is
116% beyond the design capacity of the plant. By 2016, several of the biofilters were out of operation
because of ageing infrastructure and poor maintenance. For example, the bio-filter plant with capacity
of 16,000 m3/d were receiving on average approximately 2000 m3/d of the influence flow, with the
excess hydraulic capacity of 40,000 m3/d being handled by activated sludge plant with built capacity of
20,000 m3/d [20]. In addition, extraneous flow (storm water and water ingress into the sewer system
through leaking pipes or household fixtures) is estimated to be responsible for 40% of the current
inflow into the plant. According to Sedibeng District Municipality [21], there are nine large water users
(wet industries) ranging from battery industries, chemical manufacturing, ferrous and non-ferrous
industries, tanking and car wash and food processing industries, and various small-to-medium



Int. J. Environ. Res. Public Health 2020, 17, 1096 4 of 18

industries discharging their effluent to Leeuwkuil WWTP, whose contribution to the hydraulic load on
the WWTP is approximated at 10% (~4000 m3/d average daily waste flow).Int. J. Environ. Res. Public Health 2019, 16, x 4 of 19 

 
Figure 2. Flow diagram of the Leeuwkuil wastewater treatment plant (WWTP) showing stages of 
wastewater treatment, the capacity and the number of facilities within the plant (in brackets). 

Because of increased population and industrial development pressure in the area, the existing 
Leeuwkuil WWTW receives approximately 42,000 m3/d average daily waste flow (ADWF), which is 
116% beyond the design capacity of the plant. By 2016, several of the biofilters were out of operation 
because of ageing infrastructure and poor maintenance. For example, the bio-filter plant with 
capacity of 16,000 m3/d were receiving on average approximately 2000 m3/d of the influence flow, 
with the excess hydraulic capacity of 40,000 m3/d being handled by activated sludge plant with built 
capacity of 20,000 m3/d [20]. In addition, extraneous flow (storm water and water ingress into the 
sewer system through leaking pipes or household fixtures) is estimated to be responsible for 40% of 
the current inflow into the plant. According to Sedibeng District Municipality [21], there are nine 
large water users (wet industries) ranging from battery industries, chemical manufacturing, ferrous 
and non-ferrous industries, tanking and car wash and food processing industries, and various small-
to-medium industries discharging their effluent to Leeuwkuil WWTP, whose contribution to the 
hydraulic load on the WWTP is approximated at 10% (~4000 m3/d average daily waste flow). 

2.2. Sample Collection 

Triplicate water samples consisting of industrial effluents, treated water from WWTP, upstream 
and downstream water samples from Vaal River and potable water were collected from the eleven 
sampling points using sterile sampling bottles. The sampling points (upstream and downstream of 
the Leeuwkuil WWTP) are located along the Vaal River, while the inflow and final effluent were 
collected within the premises of Leeuwkuil WWTP as shown in Figure 1. For industrial effluents, 
samples were collected at the discharge points of each industry to the municipal sewer lines. These 
included: Industry 1 (Battery (lead acid) manufacturer); Industry 2 (Iron and steel—galvanize 
coating); Industry 3 (Iron and steel wire products); Industry 4 (Tanking and car wash); and Industry 
5 (Steel wire manufacture). To understand the temporal effects, the samples were collected over a 
period of nine months between January and September 2017, representing the seasonal changes 
prevalent in South Africa (summer, autumn, winter, and spring). All the collected samples were 
preserved following APHA standards [22] and transported to the UNISA laboratory for analyses. 

2.3. Determination of Physico-Chemical Parameters  

During sampling, water samples were analysed on-site in triplicate readings for temperature, 
pH, electrical conductivity, salinity, total dissolved solids (TDS), dissolved oxygen (DO) using 
calibrated multi-parameter probes (Hanna Instruments, version HI9828, SN 08334776, Woonsocket, 
RI, USA). The levels of chemical oxygen demand (COD) and biological oxygen demand (BOD5) were 
evaluated in the laboratory following standard methods as described by APHA (APHA 1995). 

Figure 2. Flow diagram of the Leeuwkuil wastewater treatment plant (WWTP) showing stages of
wastewater treatment, the capacity and the number of facilities within the plant (in brackets).

2.2. Sample Collection

Triplicate water samples consisting of industrial effluents, treated water from WWTP, upstream
and downstream water samples from Vaal River and potable water were collected from the eleven
sampling points using sterile sampling bottles. The sampling points (upstream and downstream of the
Leeuwkuil WWTP) are located along the Vaal River, while the inflow and final effluent were collected
within the premises of Leeuwkuil WWTP as shown in Figure 1. For industrial effluents, samples